
 
 
 
 
 
 
 
 
 
 
 
 
 
 
In presenting this dissertation as a partial fulfillment of the requirements for an advanced 
degree from Emory University, I agree that the Library of the University shall make it 
available for inspection and circulation in accordance with its regulations governing 
materials of this type. I agree that permission to copy from, or to publish, this dissertation 
may be granted by the professor under whose direction it was written when such copying 
or publication is solely for scholarly purposes and does not involve potential financial 
gain. In the absence of the professor, the dean of the Graduate School may grant 
permission. It is understood that any copying from, or publication of, this dissertation 
[...]
effects of these variables, and may have left residual confounding by these factors.   

 Time-series studies, such as that conducted for Aim 3, typically need only 

consider those factors that vary over time and might be associated with the exposure and 

outcome, because the nature of the study design is such that subjects effectively serve as 

their own controls. While the attempt was made to control for long-term time trends, 

seasonality, and meteorology in this study, there remained the potential for residual 

confounding by these factors. Cubic splines were utilized to accommodate long-term time 

trends in the models. When considering these temporal trends it was important to balance 

controlling for the effect of the confounding variables without concealing the temporal 

variation of the exposure of interest. This balance can be difficult to achieve and 

warranted careful consideration during model development. 

 

Contributions 

 Atlanta provided an excellent setting for research designed to assess the role of 

drinking water in endemic GI illness, rather than in epidemic levels of illness. Atlanta is 

served by environmentally-challenged water sources, but the treatment that water 

receives is sufficiently effective that there were no health-based EPA violations during 

the project period. Further, there were no drinking water-related outbreaks of GI illness in 

Atlanta during the project period, but endemic GI illness was present at low levels. The 

ED database is the largest known database of its kind and provided sufficient power to 

detect modest associations. The collaboration of the water utilities with the project 

 



86 

greatly improved the availability and quality of relevant water quality data. This 

collaboration provided the ability to consult with the utility personnel, enhancing the 

interpretation of the results. The analytical techniques utilizing a priori models served to 

curb the problems associated with multiple testing seen in other similar studies. 

 The results and conclusions of this dissertation research make several 

contributions, including adding to the existing body of literature, which is both limited 

and conflicting. This research had a special focus on the role of the distribution system 

and provides insight into its role in endemic GI illness. The results may aid in informing 

the current revision of the Total Coliform Rule, which will focus on improving water 

quality in the distribution system. Some of the methodological concerns of previous 

similar studies were addressed in this study, providing a clearer interpretation of results. 

Ultimately, the results of this study should aid in informing decisions regarding the 

adequacy of current water treatment. 

 



87 

 

Figure 5.1:  Location of drinking water treatment plants serving the five-county metro-
Atlanta area, the hospitals included in the emergency department database, and the zip 
codes included in the studies 

igure 5.1:  Location of drinking water treatment plants serving the five-county metro-
Atlanta area, the hospitals included in the emergency department database, and the zip 
codes included in the studies 

!

!

!

!

!

!

!

!

!

!

 
              
 
 
 
 
 
 
             
 
               
               
 

Treatment Plant 

Hospital 

Zip codes served by the Atlanta – Fulton County Water Treatment Plant 

Zip codes served by the Scott Candler Filter Plant 

Zip codes served by the Chattahoochee Water Treatment Plant 

Zip codes served by J.W. Smith and Terry R. Hicks Water Production Plants 

Zip codes served by the Hemphill Water Treatment Plant 

Zip codes served by the James E. Quarles Water Treatment Plant 

Zip codes served by the Lanier Filter Pant 

Zip codes served by the Hugh A. Wyckoff Water Treatment Plant 



88  

Table 5.1:  Demographic characteristics of the five counties in the Atlanta-metro area, 1990 and 2000, from U.S. Census data (U.S. 
Census Bureau 1990, 2000) 
 
 COUNTY 
 Clayton Cobb DeKalb Fulton Gwinnett 
CENSUS YEAR 1990 2000 1990 2000 1990 2000 1990 2000 1990 2000 
Total Population 182,052 236,517 447,745 607,751 545,837 665,865 648,951 816,006 352,910 588,448 
INDICATORS OF SESa 
Median Household 
Income 

$33,472 $42,697 $41,297 $58,289 $35,721 $49,117 $29,978 $47,321 $43,518 $60,537 

Percent High School 
Degree or Higher 

77.2% 80.1% 85.9% 88.8% 83.9% 85.1% 77.8% 84.0% 86.7% 87.3% 

Percent Bachelor’s  
Degree or Higher 

15.0% 16.6% 33.0% 39.8% 32.7% 36.3% 31.6% 41.4% 29.6% 34.1% 

AGE DISTRIBUTION 
Less than 18 Years 27.9% 30.0% 25.3% 26.1% 23.7% 24.6% 24.2% 24.4% 28.0% 28.2% 
18 – 24 Years 11.7% 10.4% 10.4% 9.0% 11.7% 10.9% 12.0% 11.0% 9.6% 8.7% 
25 – 44 Years 37.3% 35.4% 40.4% 36.5% 38.1% 36.7% 36.4% 35.5% 42.2% 37.5% 
45 – 64 Years 17.2% 18.4% 17.7% 21.5% 17.9% 19.7% 17.4% 20.7% 15.4% 20.3% 
65 Years and Older 5.8% 5.9% 6.3% 6.9% 8.5% 8.0% 10.0% 3.5% 4.8% 5.4% 
Median Age (Years) N/A 30.2 N/A 33.2 N/A 32.3 N/A 32.7 N/A 32.5 
RACIAL DISTRIBUTION 
White 72.4% 37.9% 87.5% 72.4% 53.6% 35.8% 47.8% 48.1% 90.9% 72.7% 
Black 23.8% 51.6% 9.9% 18.8% 42.2% 54.2% 49.9% 44.6% 5.2% 13.3% 
Asian 2.8% 4.6% 1.8% 3.1% 3.0% 4.0% 1.3% 3.0% 2.9% 7.2% 
American Indian and 
Alaskan Native 

0.3% 0.3% 0.2% 0.3% 0.2% 0.2% 0.2% 0.2% 0.2% 0.3% 

Other 0.8% 3.5% 0.6% 3.6% 1.1% 3.5% 0.9% 2.6% 0.8% 4.3% 
Two or More Races N/A 2.1% N/A 1.9% N/A 2.1% N/A 1.5% N/A 2.2% 
Hispanic (Any Race) 2.1% 7.5% 2.1% 7.7% 2.9% 7.9% 2.1% 5.9% 2.4% 10.9% 
 
 a SES = Socioeconomic Status 

88 

 



89 

 

Table 5.2:  EPA violations by drinking water utilities serving the five-county metro-Atlanta area, 1993 – 2004 (U.S. Environmental 
Protection Agency 2007)   
 

UTILITY VIOLATION 
 

SDWAa RULE 
VIOLATED 

SAMPLING PERIOD 
OF VIOLATION 

DATE COMPLIANCE 
ACHIEVED 

SIGNIFICANT 
VIOLATION 

Clayton County 
Water Authority 

CCRb Complete 
Failure to Report 

CCR July 1, 2001 – July 
13, 2001 

July 13, 2001 NO 

City of Atlanta 
Bureau of 
Drinking Water 

Filter Turbidity 
Reporting 

IESWTRc 
 

January 1, 2002 – 
January 31, 2002 

July 9, 2002 NO 

City of Atlanta 
Bureau of 
Drinking Water 

Follow-up and 
Routine Tap 
Sampling 

Lead and Copper 
Rule 

October 1, 2000 – 
September 3, 2001 

September 3, 2001 NO 

City of Atlanta 
Bureau of 
Drinking Water 

Follow-up and 
Routine Tap 
Sampling 

Lead and Copper 
Rule 

January 1, 1997 – 
September 22, 1997 

September 22, 1997 NO 

89 

a SDWA = Safe Drinking Water Act 
b CCR = Consumer Confidence Rule 
c IESWTR = Interim Enhanced Surface Water Treatment Rule 



90 

Table 5.3:  Characteristics of water utilities collaborating with the SOPHIA water quality 
project, 1993 – 2004  
 
Name of Utility Utility Characteristics 
Atlanta-Fulton County Water Resources 
Commission 
 
 

Plant operated: Atlanta-Fulton County 
Water Treatment Plant 
Water production capacity: 90 mgd 
Connections: ~100,000  
65,000 distributed by Fulton  County Water 
Services 
35,000 distributed by the City of Atlanta 
Population served: ~350,000 
Raw water source: Chattahoochee River 
Treatment process:  Prechlorination; 
coagulation using alum, flocculation and 
sedimentation, dual media filtration, 
rechlorination 

City of Atlanta Bureau of Drinking Water 
 

Plants operated: Chattahoochee Water 
Treatment Plant; Hemphill Water 
Treatment Plant 
Water production capacity: 246.4 mgd 
Chattahoochee: 64.9 mgd 
 Hemphill: 136.5 mgd  
Connections: 148,500  
Population served: > 1,000,000 
Raw water source: Chattahoochee River 
Treatment process: Coagulation using 
alum, flocculation and sedimentation, 
filtration, chlorination 

 



91 

Table 5.3, continued  
 
Clayton County Water Authority 
 

Plants operated: W.J. Hooper Water 
Treatment Plant; J.W. Smith Water 
Treatment Plant; Terry R. Hicks Water 
Treatment Plant 
Water production capacity: 42 mgd  
Hooper: 20 mgd 
Smith: 12 mgd 
Hicks: 10 mgd 
Connections: 75,000 
Population served: 243,400 
Raw water source: Little Cotton Indian 
Creek Reservoir, Blalock Reservoir, Shoal 
Creek Reservoir, Smith Reservoir  
Reservoirs served by rainwater, Flint River, 
Big Cotton Indian Creek, Little Cotton 
Indian Creek, Shoal Creek, Pates Creek 
Little Cotton Indian Creek  
Treatment process: Coagulation using 
alum; flocculation; conventional 
sedimentation at Smith and Hooper plants, 
upflow clarification pool at Hicks plant, 
dual media filtration, UV disinfection, 
chlorination 

Cobb County-Marietta Water Authority 
 
 

Plants operated: Hugh A. Wyckoff Water 
Treatment Plant; James E. Quarles Water 
Treatment Plant (2 plants on campus; older 
being phased out, newer being phased in) 
Water production capacity: 158 mgd 
Wyckoff: 72 mgd  
Quarles: 86 mgd  
Connections: 180,000 connections 
(through 14 wholesale customers) 
Population served:  650,000 
Raw water source: Lake Alatoona 
(Wyckoff); Chattahoochee River (Quarles) 
Treatment process: coagulation using 
alum; addition of chlorine dioxide, 
flocculation with chlorination, 
sedimentation, dual media filtration, 
additional chlorination if necessary  

 



92 

Table 5.3, continued 
 
DeKalb County Department of Public 
Works 
 
 

Plant operated: Scott Candler Water 
Treatment Plant 
Water production capacity: 128 mgd 
Connections: 239,676 
Population served: 576,000 
Raw water source: Chattahoochee River 
Treatment process: coagulation using 
alum with chlorination; flocculation and 
sedimentation, dual media filtration, 
rechlorination 

Gwinnett County Water Production 
Division 
 
 
 

Plant operated: Lanier Filter Plant 
Water production capacity: 150 mgd 
Connections: 202,000 
Population served: > 650,000 
Raw water source: Lake Lanier, served by 
Chestatee and Chattahoochee Rivers 
Treatment process: standard coagulation 
with ferric salts and cationic polymer, 
flocculation, and filtration; use ozone and 
free chlorine for disinfection 

 



93 

Table 5.4:  ICD-9a codes included in SOPHIA water quality study case definition and 
associated diagnoses 
 

CASE DEFINITION ICD-9 CODES INCLUDED IN CASE DEFINITION 
A priorib 001-004, 005.0, 005.4, 005.89, 005.9, 006-007, 008.0, 

008.42-008.44, 008.47, 008.49, 008.5, 008.6, 008.8, 009, 
558.9c, 787.01-787.03, 787.91 

ASSOCIATED DIAGNOSES OF SELECTED ICD-9 DIAGNOSTIC CODES 
ICD-9 CODE ASSOCIATED DIAGNOSIS 

001 Cholera 
002  Typhoid and paratyphoid fevers 
003 Other Salmonella infections 
004 Shigellosis 
005 
     005.0 
     005.4 
     005.89 
     005.9 

Other bacterial food poisoning 
     Staphylococcal food poisoning 
     Food poisoning due to Vibrio vulnificus 
     Other bacterial food poisoning 
     Unspecified food poisoning 

006 Amebiasis 
007 Other protozoal intestinal diseases 
008 
     008.0 
     008.42 
     008.43 
     008.44 
     008.47 
     008.49 
      
     008.5 
     008.6 
     008.8 

Intestinal infections due to other organisms 
     E. coli  
     Pseudomonas 
     Campylobacter 
     Yersinia enterocolitica 
     Other gram-negative bacteria 
     Other intestinal infection due to  
               specified bacteria 
     Unspecified bacterial enteritis 
     Enteritis due to specified virus 
     Intestinal infection due to other   
              organism not elsewhere classified 

009 Ill-defined intestinal infections 
558.9 Other and unspecified noninfectious gastroenteritis and 

colitis 
787 
     787.01 
     787.02 
     787.03 
     787.91 

Symptoms involving digestive system 
     Nausea with vomiting 
     Nausea alone 
     Vomiting alone 
     Diarrhea  

a International Classification of Diseases, 9th Revision, Clinical Modification 
b Defined using all available ICD-9 codes (primary and all secondary); the number of 
secondary codes available varies by hospital  
c Although 558.9 is designated non-infectious, studies have indicated that it is often the 
code given to infectious gastrointestinal illness when the exact cause is not known 
(Schwartz, Levin, and Goldstein 2000; Gangarosa et al. 1992). 

 



94 

 

Table 5.5:  Non-injury and gastrointestinal (GI) illness emergency department (ED) visits 
in the five county project area, yearly totals, from the SOPHIA database, 1993 – 2004 

 

YEAR TOTAL NON – INJURY  
ED VISITS 

TOTAL GI ED VISITS 
(% OF NON-INJURY ED VISITS) 

1993 56,421 4,461 (7.9) 
1994 83,107 6,066 (7.3) 
1995 113,814 9,599 (8.4) 
1996 121,874 9,566 (7.8) 
1997 194,639 15,751 (8.1) 
1998 230,122 20,737 (9.0) 
1999 251,208 21,424 (8.5) 
2000 293,081 24,263 (8.3) 
2001 313,948 27,179 (8.7) 
2002 319,585 26,440 (8.3) 
2003 344,930 30,826 (8.9) 
2004 360,991 31,734 (8.8) 
Total 2,683,720 228,046 (8.5) 
 



STUDY AIM  
1 2 3 

Offset / Denominator Count of non-injury ED visits by zip code, 
age category, season, hospital, and Medicaid 
payment group (Denominator) 

Count of non-injury ED visits by zip code, 
age category, season, hospital, and Medicaid 
payment group  
(Offset) 

None 

Outcome (Y) Count of ED visits for GI illness by zip code, 
age category, season, hospital, and Medicaid 
payment group 

Count of ED visits for GI illness by zip code, 
age category, season, hospital, and Medicaid 
payment group 

Daily count of ED visits for GI 
illness 

Exposure (E) Estimate of residence time, 3-level 
categorical variable based on 10th and 90th 
percentiles 

Treatment plant serving zip code Turbidity 
- Minimum and maximum raw 
water turbidity, average and 
maximum filtered water turbidity 
- 21-day unconstrained distributed 
lag incorporating day t through day 
t-20 

Covariates (C) - SESa, derived from census data (zip code 
median income) and individual-level 
Medicaid payment statusb 
- Racial distribution of zip code, derived 
from census data 
- Age category, derived from individual-
level data from ED databaseb 
- Yearb 
- Seasonb 
- Hospital 
- Distance from hospital to zip code centroid 
(3-level categorical variable) 

- SESa, derived from census data (zip code 
median income) and individual-level 
Medicaid payment status 
- Racial distribution of zip code, derived 
from census data 
- Age category, derived from individual-
level data from ED databaseb 
- Yearb 
- Seasonb 
- Hospital 
- Distance from hospital to zip code centroid 
(3-level categorical variable) 
- Distance from treatment plant to zip code 
centroid (3-level categorical variable) 

- Long-term time trends (cubic 
spline) 
- Temperature  
- Hospital entry/exit dummy 
variables 
- Day-of-week 

95 
95 

Table 5.6:  Components of analytical models   

a SES = Socioeconomic status 
b Considered as potential effect modifiers 

 

 



96 

Table 5.7:  Power estimates for various levels of association among project population 
and important subsets 
 

 Power 

Rate Ratio All  

(N=215,897 GI 
visits) 

Young 

(N=44,188 GI 
visits) 

Elderly 

(N=11,585 GI 
visits) 

1.007 0.859 0.337 0.157 

1.02 1.0 0.967 0.568 

1.05 1.0 1.0 0.998 
 
Estimated using PASS 6.0 (PASS) 

 



97 

CHAPTER 6 

DRINKING WATER RESIDENCE TIME AND EMERGENCY DEPARTMENT 

VISITS FOR GASTROINTESTINAL ILLNESS IN ATLANTA, 1996 – 2003  

 

Tinker, Sarah C.1; Tolbert, Paige E.1; Moe, Christine L.1; Klein, Mitchel1; Flanders, W. 

Dana1; Uber, Jim2; Amirtharajah, Appiah3; Singer, Phillip4 

 

1 Rollins School of Public Health, Emory University, Atlanta, Georgia 

2 University of Cincinnati, Cincinnati, Ohio  

3 Georgia Institute of Technology, Atlanta, Georgia; CH2MHill 

4 University of North Carolina, Chapel Hill, North Carolina 

 



98 

Abstract 
 

Over the last several years aging pipe systems used to distribute treated drinking 

water in the United States are playing an increasing role in waterborne disease outbreaks, 

and the potential for endemic disease transmission through this route is substantial. Water 

residence time, the time water takes to travel from the treatment plant to the end user, 

serves as an indicator of the potential for distribution system contamination. It can be 

estimated using hydraulic models, which incorporate pipe layout, size, and flow. The 